BEEREEI

AFEBEBERARNMN~ R, AARNEMIERI TH, AELXLBRE, ERINEFH
FEEERRBER, RIMNFEERKEMRMERARNYT R, BREFRBHE, UEER,

1, EALKEIDVE, VAEBTERNTHENERZEREE,

2. KV ZA, BERIEAEARPEENNREIE R,
B EZERERIZABZERE, UERBHENER,

3. EGNMESRENEXLENE—EEAR,

4, FERLEDVIEDNNNEF, FENLERKENLTRKIMNENNLE,
RAERENMENZERLENSEYNEILER,

5. H4EOHL A R IEZ il B9 R 1E A B RIRIE,

6. FREYNEH, BINBLELHIPRE,

7. RETHERE, MBIXEBIFEFL, K TRIELEL,
7-1 Hlift, TH., S ERSEFERMERIERR,
7-2 BHHLE. ER. (iR, T, 9EHR. EHF. PHESE. IR HEEBER,
7-3 {BIER,
7-4 TAEZATEANTEHEF TIEHATR,

8. BUWMIURMBREFEANYE. HBBERETNRES LB LK ER, SBIRIKE,
M BEREBXBHEERRIT

9. BItAFMEITATHEIANAXBENZTHIEKE,

10, HXREGNHEIE, RS, ABRNAZIITETNEZHRRARIERHEIT,

M, —MOEERFEEZTINGHIARZRET,

12, BXEHIMBESATENEE., AENAEARNESERARLERNUENES
T#1T,

13. B, REBXER, SHAFEHRZSHNEHN, NMUMESEHENM®KFEEEHEIT
WBERBEER=SH, NMHEEHEES.
B, SEEYIINEHERARSEREITE R FAESLHIANERERIN

14, SO EEREBNERHEITER.

15, ATERREIER, UREME, INNEATSNERNERRET RRMAHETER,
16, BEMINARFRSETMAPHARTR, BREELLRERBZEMBEL,

17, BEHNIEERE UM REEE M
18, MEGNMKIE. TENHELEME, FXRDNERNREHE,
F, MTFEXRBWEMEE, AAMARS.

19, SIERRPES FRANT2AEEHE,
A ERGIRBIEAR. BEARNBR,

Zﬁ& ZEFEESIMLERHET




IMPORTANT SAFETY INSTRUCTIONS

To get the most out of the many functions of this machine and operate it in safety,it is necessary to use this
machine correctly.Please read this instruction Manual carefully before use.Whe hope you will enjoy the use of
your machine for a long time.Please remember to keep this manual in a safe place.

ZERIEFED

—

. Observe the basic safety measures,including, but not limited to the following ones,whenever you use
the machine.
2. Read all the instructions,including,but ot limited to this Instruction Manual before you use the machine.
In addition, keep this Instruction Manual so that you may read it at anytime when necessary.
3. Use the machine after it has been ascertained that it conforms with safety rules/standards valid in your
Country.
4. All safety devices must be in position when the machine is ready for word or in operation.
The operation without the specified safety devices is not allowed.
. This machine shall be operated by appropriately-trained operators.
. For your personal protection, we recommend that you wear safety glasses.
. For the following, turn off the power switch or disconnect the power plug of the machine from the
receptacle.
7-1 For threading needle(s), looper, spreader etc. And replacing bobbin.
7-2 For replacing part(s) of needle, presser foot, throat plate, looper,spreader, feed dog, needle guard,
folder, cloth guide etc.
7-3 For repair work.
7-4 When leaving the working place or when the working place is unattended.
8. If you should allow oil, grease, etc. used with the machine and devices to come in contact with your eyes
or skin or swallow any of such liquid by mistake, immediately wash the contacted areas and consult a
medical doctor.

~N O ;

1. AT EEMBEY, BREETFRBRNRET, fTFaSERMURM
BASENNEE.

feke

9. Tampering with the live parts and devices, regardless of whether the machine is powered, is prohibited.

10. Repair, remodeling and adjustment works must only be done by appropriately trainde technicians or
specially skilled personnel. Only spare parts designated by can be used for repairs.

11. General maintenance and inspection works have to be done by appropriately trained personnel.

12. Repair and maintenance works of electrical components shall be conducted by qualified electric
technicians or under the audit and guidance of specially skilled personnel.

Whenever you find a failure of any of electrical components, immediately stop the machine.

13. Before making repair and maintenance works on the machine equipped with pneumatic parts such as
an air cylinder, the air compressor has to be detached from the machine and the compressed air supply
has to be cut off. Existing residual air pressure after disconnecting the air compressor from the machine
has to be expelied. Exceptions to this are only adjustments and performance checks done by
appropriately trained technicians or specially skilled personnel.

14. Periodically clean the machine throughout the period of use.

ﬁ 1. ATHIEABESHNEZE, BAEEHTENE, FENPRFREEREN
RETIEFHEEIN,

EE= 2. ATHIEWENNBHASSY, BIONESHPEFERFE. £2. Xk
FEFR. EAREREAMBNE LE,

3. ATHIEASERNES, ITHRBERUREDVEED, BLAEEFEN
BIHLEtBE o

4, ATHIEABEHNEZE, BOVNIESHPETERFERBIREITIENR,
5. BOHURETR, HERBEMERE, ATHLEFZRGE, ERPEENAE

;E?‘iﬁﬁﬁ*ﬁo
6. ATHIEASEHNELZE, HAZIVNIREFERMLCEN, EXTEAEXRE
Fo

7. ATBHLERAKMEHERANF R, MEIEIIE, FE—EXEBIR,

8. {EHAAMREBYE, EOYELEBILEST, ATHLEEIMIENSHASE
B, BEBRLETIEXEIR,

9. ATHILAEBELY, HTHREMENKE, BFAEEHRED,
10. A THIEMEMRFESES, HRBEMELN, HEXEVFRIFETX,

15. Grounding the machine is always necessary for the normal operation of the machine. The machine has
to be operated in an environment that is free from strong noise sources such as high-freauency weider.

16. An appropriate power plug has to be attached to the machine by eledtric technicians. Power plug has to
be commected to a grounded receptacle.

EEEGNBTREEEMN

17. The machine is only allowed to be used for the purpose intended. Other used are not allowed.

18. Remodel or modify the machine in accordance with the safely rules/standards while taking all the
effective safety measures. assumes no responsibility for damage by remodeling or modification
of the machine.

19. Warning hints are marked with the two shown symbols.

Danger of injury to operator or service staff

ltems requiring special attention

A SEER | TN SR IES R, ERIAN THE,

7305

RAME AN Z B, FIENFITET R

ERIZEPRERNRE, FHmiM,

BEWIABEEERTIEMR.

EWIABREELRTERER,

BIEMEARER, EEITTIEEH,

EOHNER R, HECEMUEAERMTE, BEETELEGVREED,




FOR SAFE OPERATION

[

DANGER

1. To avoid electrical shock hazards, neither open the cover of the electrical box for
the motor nor touch the components mounted inside the electrical box.

>

CAUTION

1. To avoid personal injury, never operate the machine with any of the belt cover,
Finger guard or safety devices removed.

2. To prevent possible personal injuriescaused by being caught in the machine,
Keep your fingers, head and clothes away from the handwheel, V belt and the
motor while the machine is operation. In addition, place nothing around them.

3. To avoid personal injury, never put your hand under the needle when you turn
"ON" the power switch or operate the machine.

4. To avoid personal injury, never put your fingers into the thread take-up cover
while the machine is in operation.

5. The hook rotates at a high speed while the machine is in operation. To prevent
possible injury to hands, be sure to beep your hands away from the vicinity of
the hook during operation. In addition, be sure to turn OFF the power to the
machine when replacing the bobbin.

6. To avoid possible personal injuries,be careful not to allow your fingers in the
machine when tilting/raising the machine head.

7.To avoid possible accidents because of abrupt start of the machine, turn OFF the
power to the machine when tilting the machine head.

8. If your machine is equipped with a servo-motor, the motor does not produce noise
while the machine is at rest. To avoid possible accidents due to abrupt start of the
machine, be sure to turn OFF the power to the machine.

9. To avoid electrical shock hazards, never operate the aewing machine with the
ground wire for the power supply removed.

10. To prevent possible accidents because of electric shock or damaged electrical
components(s), turn OFF the power switch in prior to the connection/disconnection
of the power plug.

[ BEFORE OPERATION

CAUTION:
To avoid malfunction and damage of the machine, confirm the following.

Before you put the machine into operation for the first time after the set up, clean it thoroughly.
Remove all dust gathering during transportation and oil it well.

Confirm that the power plug has been properly connected to the power supply.

Never use the machine in the state where the voltage type is different from the designated one.

The direction of rotation of the sewing machine is counterclockwise as observed from the handwheel
side. Be careful not to rotate it in reverse direction.

@ ERm

L BB ettt ettt e et ettt s e e e se et e et e s et aeesasesese e sase s sereeraoe Pl
20 BEIIHUBIZEIE ..ottt ettt sttt st a e e s s e sas s Pl
RO =3 B a5 R . OO P2
A, BRIBIERBBIITIE ..ottt ettt a ettt a e n ettt es e e e tares P2
I 112 b= <O P3
LY 1 OO OO P3
T FTFHEARTRTHIER (I ) TEETTTE oottt s s s et ss e s s s s sasesasssseseesasenas P4
By HUETHUZZEE ..ottt sttt et A bt e e s ettt s e s aee e s na e senaneantans P5
LT W : DL s OO P6
TR 37)3 - 31 OO OO P6
RS2 a3} OO P6
OIS < 2023, £ 1 SOOI P6
130 FEBAF R BEBITRIEE ....ooooeeeeeeeeeeeeee et s s e st s bt essssass s s s s st assssssasesasssssssssasssaes P7
O o3 k2 OO P7
150 2RI TR oottt ettt e et e et e e s se et ee s e s es e ssesseseeaeeeaeenasens P8
160 BRERIHEE ..ottt sttt st et a sttt Attt st st s s st s s s saesane P8
17, BRERATBERBAIUIEE ..ottt as s s s e s s s st ae s sassaseaeraenaes P9
18, HUEE B BAEIIIE Z oottt e s a s e e ea et e e a st st seneeaesaeennees P9
I B o =Y - OO P10
DIV T a1 17 SO P10
PYUNE 7503 AL E e OO P11
22, BEBRBIUREE ....o..ooeeeeeeeeeeeetee ettt a s a ettt a et a s s s s e sanen P12
DR -5 & L 4SO P12
24 FBETEBIEEIBE ...ttt sttt sttt a et s e sssas P13
DR < B =Y OO P14

@ 1T

O 1 KA A 511 2 OO P18-P21
20 B BRERIIHE ....oooeeeeeee sttt P22-P23
By B o BRI T T oottt s e seeeseeees P24-P25
oY & 110 OO P26-P27
Sy TEIEERAE ..ottt ettt e an e At et e b e et st a s snaaeres P28-P31
60 BBITIZRIERIE ...ttt ees ettt sa e s s st s s s e st assssesastassassasaseassassnssrssas P32-P33
T BBBIEEEBIE ..ottt te e sessssaenen P34-P35
8. BL TR IR, Bl BB oottt a ettt a bbbt bbbt P34-P35
O T B EREE ..ottt a et bt ee et r et st st st r e eas P36-P37
LO . THZEERAE ..ottt a e e et a et a s b e e r e s esnnaas P36-P37
T1o JRERZBIERAE ...oooeeeeeeeeeeeeeeeee ettt s s s bs s st e st sassastanaes P38-P39
I20 BEHE oottt bbbttt et s st s e s st a s et a st eseeterastesasaetas P38-P39
v



CONTENS

€ INSTRUCTION MANUAL

1. SPECIFICATIONS ...ttt e st e st ba s s ae e naeeaaeens 1
2. INSTALLATION L.ttt ettt ettt e e st s e s aab s s s ba e sranb e s s n b e s seaseessbneeans 1
3. ADJUSTING THE HEIGHT OF THE KNEE LIFTER ....cccooiiiiiiiiiiiiiiiii e, 2
4. INSTALLING THE THREAD STAND ....oiiiiiiiiiiiitieiceeiiitt ettt e 3
5. LUBRICATE .ttt sttt e e e as s e s sttt e s abas s s s aae e e s sar e e smna e s s sesnnessabas 3
6. LUBRICATION ..ottt ettt sbs e bbb e e s bb e s s b e s e br s enn e e e b e e saae s saeeeas 3
7. ADJUSTING THE AMOUNT OF OIL(OIL SPLASHES) IN THE HOOK ........cccoiiiiniiiiiiiiiicis 4
8. ATTACHING THE NEEDLE........ccooiiiiiiii ittt e 5
9. SETTING THE BOBBIN INTO THE BOBBIN CASE .....ccccceiimiiiiiiiiiiii i 6
10. ADJUSTING THE STITCH LENGTH ..c.ooiiiiiiiiiiiiiicciiic it 6
11. PRESSER FOOT PRESSURE .......cooiiiiiitiiiiii ettt 6
12, HAND LIFTER ..ottt ettt ettt st et st s e e e e esn e e anee e e neeeeanes 6
13. ADJUSTING THE HEIGHT OF THE PRESSER BAR ........coiiiiiii i, 7
14. THREADING THE MACHINE HEAD .......cocccciiiiiiiiniiiiiiei e 7
15. THREAD TENSION ...ttt 8
16. THREAD TAKE-UP SPRING ..ottt ettt 8
17. ADUSTING THE THREAD TAKE-UP STROKE ......ccccciiiiiiiiiiie e 9
18. NEEDLE-TO-HOOK RELATIONSHIP ....cccooiiiiiiiiiiiiiiiic e 9
19. HEIGHT OF THE FEED DOG ......ccooooitiiiiitiiiiiiii ittt 10
20. TILT OF THE FEED DOG ....ooiiiiiiiiiiee et ettt bbb st st st s 10
21. ADJUSTING THE FEED TIMING .......cccooiiiiiiiiiii ittt 1
22. ADJUSTMENT OF THE PEDAL ....coiiiiiiiiiiiiiiiie ettt b rne e s 12
23. PEDAL OPERATION ....oiiiiiiiiiiiiiiit st a e s 12
24. ONE-TOUCH TYPE REVERSE FEED STITCHIN MECHANISM .........ccoooiiiiiiiiiiiicee, 13
25. ELECTRONIC CLIP WIRE ...ccccoooviiiiiiiiii ORI 14

€@ PARTS BOOK

1. MACHINE FRAME&MISCELLANEOQUS COVER COMPONENTS ........ooviiiiiirenneennnneeereeinens 17-20
2. MAIN SHAFT&THREAD-UP LEVER COMPONENTS ...t e eeeveeeanenns 21-22
3. NEEDLE BAR,UPRIGHT SHAFT&HOOK DRIVING SHAFT COMPONENTS .......ccccoiiiineen. 23-24
4. HAND LIFTER COMPONENTS ...ttt rris s s s ee e e e et s e e ctbi e s eana s e enenaniess 25-26
5. FEED MECHANISM COMPONENTS ..ot teiis e e e st s e e eee s s s rese s s e s 27-30
6. THREAD TRIMMER COMPONENTS ..ottt te ettt eteste s e sesaess et assesaeaeaneesens 31-32
7. AUTOMATIC REVERSE FEED COMPONENTS ...ooiiiiiiiiiie et 33-34
8. ELECTRONIC CONDUCTOR HOLDER NEEDLE SELECTION BOX COMPONENTS ...........ccccconen. 33-34
9. OIL LUBLICATION COMPONENTS ..ottt eecress ettt s scesnesesenas s e rrraisessearansens 35-36
10. OIL RESERVOIR COMPONENTS ...oooiiii ettt e r e e e ettt e e eeii s esevana s s eernaa s seeanans 35-36
11. THREAD STAND COMPONENTS .....ooiiiiiiiiiteiiiteretieeeteeteetestesteesssesseseaeneeseeseesesseanessenrensas 37-38
2. A CE S SO RIES ... et tte et e e ettt e e e et e e aa e e e e et e ara et seabesaanns 37-38
Vi

1. #11% / SPECIFICATIONS

R —RmE, W, e
HeL R B & 4,000 rpm
BASTHIKE 4 mm
Mgt DBX1 #9-#18
EMEE ( B3hiRHA) 10mm ( $5A4) 13mm ( |BXK)
& A 105 AH
Application General fabrics, light-weight and medium-weight materials
Sewing speed Max. 4,000 rpm
Max. Stitch length 4 mm
Needle DB x 1 #9 to #18
Presser foot lift 10 mm (standard) 13 mm (Max.)
Lubricating oil White Oil 10
Noise Workpiace-reiated noise at sewing speed

n = 4,500 min-' : Lea = 33 dB(A)

Noise measurement according to DIN 45635-48-A-1.

2. BYHIKIRIE | INSTALLATION

(1) BN LE
1) AT BN WA L,
2) HIgSTO TN @ 24 LI @4TEINL MM, AT @ 1o i
2 ASLIRBE A E O £TIFEE, RGHREMO M3,
3) IERHORBNEHTILE, ST E O, LRI ARYLLE 1O L,

-1-




(1) Installing the under cover
1) The oil pan should rest on the four corners of the machine table groove.
2) Fix two rubber seats @ on side@) (operator's side) using nails@as illustrated above. Fix two cushion seats
© on side @ (hinged side) using a rubber-based adhesive. Then place oil pan@) on the fixed seats.
3) Fit hinge @ into the opening in the machine bed, and fit the machine head to table rubber hinge @ before

placing the machine head on cushions @ on the four corners.

3. BRzhiRA S ERIiE%E /| ADJUSTING THE HEIGHT OF THE KNEE LIFTER
5 -

R

WARNING:

Turn OFF the power before starting the work so as to prevent accidents caused by abrupt start of the
sewing machine.

1) BEEhiR 60 EMFRME R E H10mm,
2) ETTEENR AR 22 @FT LUE M A K AR 13mm,  (ARIBHER AH9mm,

3) EMEAE 10 mm B EBT, ﬁr’i&ﬁﬁﬁ@ HIHT FREEIRJR T B, FEEREENO .

1) The standard height of the presser foot lifted using the knee lifter is 10 mm.
2) You can adjust the presser foot lift up to 13 mm using knee lifter adjust screw@). (Max. 9 mm for A type)
3) When you have adjusted the presser foot lift to over 10 mm, be sure that the bottom end of needle bar

@ in its lowest position does not hit presser foot @ .

4. K BERZEI | INSTALLING THE THREAD STAND

5. iniEiERs / LIPIN

FE
T BB ERES, EAEREEERT.,

WARNING:

Turn OFF the power before starting the work so as to prevent accidents caused by abrupt start of the
sewing machine.

1) IHEEH T REHO LE/NMEETE, KidmisEiE
PEEET OB/ LA .

2) HETR T AT ERE AN S H T A EEE O i
SRET, IR AT AT A @ 8/ NL

1) Full pore of the thread take-up crank shaft@with lipin before
disassembly small screw of the thread take—up crank shaft@.

2) Disassembly small screw before Disassembly the needle rod
holder ASM, then full pore of the needle bar connection ASM

6. /Nl / LUBRICATION @ with lipin.
xR
ATHIEBEIIRERNEY, EXHREGFHT,
WARNING:
Turn OFF the power before starting the work so as to prevent accidents caused by abrupt start of the
sewing machine.

IEFEEELNHL AT

1) iEEHUREIBEmE @R, —HEMZ| HIGH #5
i @WINLE .,

2) A HEFE R LOW FRiC@OLL T B, EHEIK
M FEHLH,

3) MG EFE5ENDL, WREB EFR, BarL
AT HE @F EI AR

4) MRBHZL>, SHEHELIRX,

| B SOV SRR EEAEANENYESEBZE, Mi#fT 10 $83,000~3,500 rpm mg'
::F_"'%o
é/ |

Information on lubrication
1) Fill oil pan @ with Machine Oil up to HIGH mark @ .
2) When the oil level lowers below LOW mark @, refill the oil pan with the specified oil.
3) When you operate the machine after lubrication, you will see splashing oil through oil sight window

@ if the lubrication is adequate.
4) Note that the amount of the spiashing oil is unrelated to the amount of the lubricating oil.

S T Tm,,smTssS_-_e-_-_-_—___—_—_—_—_—e_e—_—_—_ee,m_m_m_m__—_——————— ~
1 When you first operate your machine after setup or after an extended period of disuse, |
| @ run your machine at 3,000 to 3,500 rpm. for about 10 minutes for the purpose of break- |
| in |

b



7. X FrelREME (iF ) HEAFE/

ADJUSTING THE AMOUNT OF OIL (OIL SPLASHES) IN THE HOOK

b Y-
RREUEEIEH. ATHIEASEY, AEHEN, EhUESNES.

WARNING:
Be extremely careful about the operation of the machine since the amount of oil has to be checked by
turning the hook at a high speed.

@ wE (i) WALE
Position to confirm the amount of oil (oil splashes)

O wmE (F) WAEAR
Amount of oil (oil splashes) confirmation paper

E -
: 2 *! ], "ﬂ
10 ) ()
70 mm ]
TR F ALK L T B 45 v 1 %
Oil splashes Closely fit the paper

confirmation paper against the wall

surface of the bed.

MEEH % H 3k MH / Splashes of oil from the hook
e

b ememee -

1mm

mEY (/)

Appropriate amount of oil (small)

MOFEHS R B Sk g5k / Splashes of oil from the hook
yd
H /

2 mm

HEEY (X)

Appropriate amount of oil (large)

¥ OHATEA2) Btelket, EETER, BEEEIMERTFIEAEMIER.
1) BYLLEY, ERIT3NM AT B, GRYBIMLEREE)

2) WhE (&) WAEHEERDIFHEBNEEORT T X,

3) iEBRIA B i 5 BE AL FEHIGHRILOWBYTE B2 Y

4) BhikE () PR EeutElhstbph, (MEEHR)

* When carrying out the procedure described below in 2, remove the slide plate and take extreme caution
not to allow your fingers to come in contact with the hook.

1) If the machine has not been sufficiently warmed up for operation, make the machine run idle for
approximately three minutes. (Moderate intermittent operation)

2) Place the amount of oil (oil splashes) confirmation paper under the hook while the sewing machine is in
operation.

3) Confirm the height of the oil surface in the oil reservoir is within the range between "HIGH" and "LOW".

4) Confirmation of the amount of oil should be completed in five seconds. (Check the period of time with a
watch.)

o MEHSME (3% ) A% / Adjusting the amou

\_( J-f

1)

2)

1)

2)

o iIE (hiT ) E/ 454 | Sample showing the appropriate amount of oil

EERERIBE M EFH R EMEN®, BEER
i R s L,

(g /at, SbedihEsR (R o mRd®
B, ZBESEMSh. )

i () RERIA3K (35K ) BRAk,

The amount of oil shown in the samples on the left
should be finely adjusted in accordance with
sewing processes. Be careful not to excessively
increase/decrease the amount of oil in the hook.

(If the amount of oil is too small, the hook will be
seized (the hook will be hot). If the amount of oil is
too much, the sewing product may be stained with
oil.)

Adjust the amount of oil inthe hook so that the
oil amount (oil splashes) should not change while
checking the oil amount three times (on the three
sheets of paper)

nt of oil
1) ETFHaTRemEeE EAmE AR an " B9

2)

1

(@) ¥z, ws GE) B, 15 =" B4
(@K ) #3h, wE () &L,
AT RGBS 30 P A A

FrmE (2F) B9miA.

Turning the oil amount adjustment screw attached on
the hook driving shaft front bushing in the "+" direction
(in direction @ ) will increase the amount of oil (oil
spots) in the hook, or in the "-" direction (in direction @ )
will decrease it.

After the amount of oil in the hook has been properly
adjusted with the oil amount adjustment screw, make
the sewing machine run idle for approximately 30
seconds to check the amount of oil in the hook.

8. Hl$¥tRI=3E | ATTACHING THE NEEDLE

Et
WARNING:

Turn OFF the power before starting the work so as to prevent accidents caused by abrupt start of the

sewing machine.

2
h T RLEESMOR NS ER, EXEREERT.

t

o e o ot i

AN

-

~~




9. B/ RIRI K F % | SETTING THE BOBBIN INTO THE BOBBIN CASE

1) EAFIRANFROO, RGIBLZFOHF L, M
Kok IER TENFLROOH H %,

2) NIREO, BWIAMEORTRE LT mEEsh,

1) Pass the thread thrcugh thread slit @, and pull
the thread in direction © .
By so doing, the thread will pass under the tension
spring and come out from notch@.

2) Check that the bobbin rotates in the direction of the
arrow when thread @is pulled.

13. EMIF = ERI1A% /| ADJUSTING THE HEIGHT OF THE PRESSER BAR

¥
ATHIEBSMIEERMELY, EXEBREIHT,
WARNING:

Turn OFF the power before starting the work so as to prevent accidents caused by abrupt start of the
sewing machine.

1) AT EBATO) S EEBUE ) R, TR R R E
[ 5 9 22 @ 1T U

2) %R, IrERER2@.

1) Loosen setscrew @ ,and adjust the presser bar height
or the angle of the presser foot.

2) After adjustment, securely tighten the setscrew@.

14. P25 2755 | THREADING THE MACHINE HEAD

ATHLEENESNERNER, EXEBRFH#IT.

WARNING:
Turn OFF the power before starting the work so as to prevent accidents caused by abrupt start of the
sewing machine.




15. 43 158 | THREAD TENSION

(1) EZ3K)Hyia%s
1) o4 @ BT I al 55— 2ok T8 et @, YIZR/G5RYE
TEHLE BRI EARR .
2) [EE@ W EEER, WHEAEK,
3) A@ M sk higfr@, b 4isk fidp
5
4) 1672 @ WyJriagksh, M k2ksk A5,
(2) &K %
1) 47 @ 85 sEah ik B2 @, Nessk s,
2) o) 2@ Tk Eh LK Fes , NI LRok S35,

(1) Adjusting the needle thread tension

1) As you turn thread tension No.1 nut @ clockwise (in direction @), the thread remaining on the needle after
thread trimming will be shorter.

2) As you turn nut @ counterclockwise (in direction® ), the thread length will be longer.

3) As you turn thread tension No.2 nut @ clockwise (in direction@® ), the needle thread tension will be
increased.

4) As you turn nut @ counterclockwise (in direction @ ), the needle thread tension will be decreased.

(2) Adjusting the bobbin thread tension

1) As you turn tension adjust screw @ clockwise (in direction®), the bobbin thread tension will be
increased.

2) As you turn screw @ counterclockwise (in direction @ ), he bobbin thread tension will be decreased.

16. k£ % /| THREAD TAKE-UP SPRING

(1) Bk @ wirfeiimss

1) Ak TG g2 @

2) lal 45 Q HJT ALK IFF@ , WITRERE K.
3) /2 @ A THi LA Hle, FHEIRR.

(2) hEHE @ HIES RE

1) risiEg 4@ , HTFLk IO,

2) IRALK AP E R 2 @B TIR%E

3) 4@ W7 453N 225K S F @ MIH J1AE 38 .

4) 1@ Ky Ia1 5N FE I J178 5% o

(1) Changing the stroke of thread take-up

spring@

1) Loosen setscrew @ .

2) As you turn tension post @ clockwise (in direction®),
the stroke of the thread take-up spring will be
increased.

3) As you turn the knob counterclockwise (in direction
® ). the stroke will be decreased.

(2) Changing the pressure of thread take-up

spring@

1) Loosen setscrew@® , and remove thread tension
(asm) @.

2) Loosen setscrew@®.

3) As you turn tension post®clockwise (in direction@),

the pressure will be increased.
4)As you turn the post © counterclockwise (in
direction®), the pressure will be decreased.

17. BT & =rY18% /| ADJUSTING THE THREAD TAKE-UP STROKE
T8

BT MERERNE, EEHRERE,
WARNING:

Turn OFF the power before startirig the work so as to prevent accidents caused by abrupt start of the
sewing machine.

1) fﬁfﬁﬂ?ﬂﬂa‘, 620 W7 IE RS E 80 , NPk
%’E o

2) ?ﬁgiﬁﬂﬁi 040 KT BEHES03H @, NHPkE
BqAEA,

3) %210 5@ TEXILL @ HESR L8y DB RARHERL B

1) When sewing heavy-weight materials, move thread
guide @to the left (in direction@ ) to increase the
length of thread pulled out by the thread take-up.

2) When sewing light-weight materials, move thread
guide @ to the right (in direction @ ) to decrease the
length of thread pulled out by the thread take-up.

3) Normally, thread guide @ is positioned in a way that
marker line @ is aligned with the center of the screw.

18. it 5EH AKX R /| NEEDLE-TO-HOOK RELATIONSHIP

X8
wﬂ; gmmé!z&)a HEMASEH, BXEER, MIADZRLBILHTEEHRT,
NING:
To avoid possible personal injury due to abrupt start of the machine, turn off the power to the machine
and check to be sure that the motor has totally stopped rotating in prior.

(1) BT F %AV FER.
1) 83K, IHEHTREEIR T &, RIEIFEHH
EEMER2 @ .
(REHAFEE)
2) [DBétHY)
HEHTO 12RO LT FER O T,

REITEHHETB B2 @ .
[DA&t 1]

PO %1% @ M A T A5 RO T3,
R R EERERY @ .
(REREKRO HREME)

3) [DB§tHY]
FrEs 3 RUERIE AL, $4 KR ERHAT@
I 7T, IBZROI T F RO
T,
(DA ]
i 3 N R, B CRIEEHTO
I, EZIROX A FEHO i
Tk,

4) FEHRET, iLIERA © MU @ #rb.L, JEHLEH SHER MW % 450.04 ~ 0.1mm ( KEL) ,




(1) Adjust the timing between the needlé and the hook as follows:
1) Turn the handwheel to bright the needle bar down to the lowest point of its stroke, and loosen setscrew @ .
(Adjusting the needle bar height)
2) (For a DB needle) Align marker line@on needle bar @ with the bottom end of needle bar lower bushing® |,

thentighten setscrew @.
(For a DA needle) Align marker line@on needle bar @ with the bottom end of needle bar Iowerbushnng@
thentighten setscrew @.

(Adjusting position of the hook @)

3) (For a DB needle)Loosen the three hook setscrews, turn the handwheel and align marker line © on
ascending needle bar = with the bottom end of needle bar lower bushing @ .
(For a DA needle) Loosen the three hook setscrews, turn the handwheel and align marker line @ on
ascending needle bar  with the bottom end of needle bar lower bushing @ .

4) After making the adjustments mentioned in the above steps, align hook blade point @ with the center of
needle@. Provide a clearance of 0.04 mmto 0.1mm (reference value) between the needle and the hook,
then securely tighten setscrews in the hook.

If the clearance between the blade pomt of hook and the needle is smaller than the {
specified value, the blade point of hook will be damaged. If the clearance is larger, stitch |
skipping will result. I

19. X% F#S E /| HEIGHT OF THE FEED DOG

iE
A TRHIERIMIENE M NEL, EXEREFHT,
WARNING:

Turn OFF the power before starting the work so as to prevent accidents caused by abrupt start of the
sewing machine.

MY %47 IR 00 7 R R
O M ETEAUL O MWEEZZO .
@ L TFHIER TR,
@ FEFRER4O .

b}
:E B 2EEHSBHE, RFLBHHENE
BRRET . !

0.6 -0.9 mm

WL

To adjust the height of the feed dog:
@ Loosen screw @ of crank @ .

IF If the calmpmg pressure is insuffi cuent |
| the motion of the forked portion | A
becomes heavy. J @ Securely tighten screw@.

20. X7 ZFaufm$d / TILT OF THE FEED DOG

=
ATHIERSMORSNERNTE, WXHEBREHT.
WARNING:

Turn OFF the power before starting the work so as to prevent accidents caused by abrupt start of the
sewing machine.

1) PReEfEiRE (K ) BEREAT GMes.... Eh
H OO —HET MR
Hg ?fgg‘fﬁf;ﬁﬂ%ﬁ@%%%&quiﬁfﬁﬁmE!ﬁﬂi!ll
VA= RS
2) AT B LSERISKE, IRTIRREN TR, iETn
FlESRL, HRBLTIMANETEM, REUHk

F7 a0,
3) ATHDAERRE, BETFRUEA TR, E65
B33k 07 16 4B R 05 19 $690/%

O #=# / Standard
O 5T / Frontdown @ £t4R / Throat plate

@ HI1 Lk / Front up

-10-

1) The standard tilt (horizontal) of the feed dog is obtained when marker dot @ on the feed bar shaft is
aligned with marker dot ® on feed rocker @ . (the marker dot @ inclines forward the feed rocker
shart by 90°, as standard).

2) To tilt the feed dog with its front up in order to prevent puckering, loosen the setscrew, and turn the
feed bar shaft 90°in the direction of the arrow, using a screwdriver.

3) Totilt the feed dog with its front down in order to prevent uneven material feed, turn the feed bar
shaft 90° in the opposite direction from the arrow. (The standard tilt for.)

—— e ———— - —— ———— - . G - = G - - e e e e S e - — — - - N

Whenever the feed dog tilt is adjusted, the feed dog height will be changed. So, it is
necessary to check the height after tilt adjustment

®

21. XHHEAAIET / ADJUSTING THE FEED TIMING

EE

V\?JA gmﬁgmawﬁﬁmasﬁ, WXERR, MADERXESILRIEHEHT
To avoid ;;osslble personal injury due to abrupt start of the machine, turn off the power to the machine
and check to be sure that the motor has totally stopped rotating In prior.

@ Move the feed bar up or down to make adjustment.

1) iR oM RONEER420. O, HHEL

W R Ak T B E A RO, REHE
Standard feed timing Gl VR
| U | 2) FRHEVE A E R AT F MR T8, S F L
o YV 56 FL_E X AR L B

® 3) REEAHLLIBT L RAIE, H LT E S
EATROLIRAT o \ ’
(' Advanced feed timing FEAR O OE.
4) ATRFHRELRMAERHEMN, HSFLTmB
RO

Delayed feed timing

==

I s
R | @ A Ly e
I

1) Loosen screws @ and ®in feed eccentric cam @ , move the feed eccentric cam in the direction of
the arrow or opposite direction of the arrow, and firmly tighten the screws.

2) For the standard adjustment, adjust so that the top surface of feed dog and the top end of needle
eyelet are flush with the top surface of throat plate when the feed dog descends below the throat plate.

3) To advance the feed timing in order to prevent uneven material feed, move the feed eccentric
cam in the direction of the arrow.

4) To delay the feed timing in order to increase stitch tightness, move the feed eccentric camin the
opposite, direction from the arrow.

-11-



22. #iRHy1E%E /| ADJUSTMENT OF THE PEDAL

x8
WARNING:

sewing machine.

ATHEBSMNIEERMFR, HXRBRRHT,

Turn OFF the power before starting the work so as to prevent accidents caused by abrupt start of the

(1) FEFFRRSE

1) LT SR TR ©, ILHHRIRIT @ A
EHATO 2—HR.

(2) BHREAE

1) YA REAT A BERR T LA F o s A AR 0 et

TEO
2) IR AO, FIBFEAEET OTIHE,

(1)Installing the connecting rod

1) Move pedal © to the right or left as illustrated by
the arrow so thtat motor control lever @ and
connecting rod @ are straightened.

(2)Adjusting the pedal angle

1) The pedal tilt can be freely adjusted by changing
the length of the connecting rod.

2) Loosen adjust screw @ , and adjust the length of
connecting rod @.

(1) BRIEANB BOETIRIE.
1) [EIRTRERER A IRRAENO .
2) FHIGRRERINE AR IO,
3) SERSHUE Il BIRR R BIRAR 1 (01 B 4%
OPUFIE@. (HUEH EAIEB TR )

(1) The pedal is operated in the following four steps:

1) The machine runs at low sewing speed when you lightly depress the front part of the pedal. @
2) The machine runs at high sewing speed when you further depress the front part of the pedal. @

3) The machine stops (with its needle up or down) when you reset the pedal to its original position. @

12—

24. b F R E4E |

ONE-TOUCH TYPE REVERSE FEED STITCHING MECHANISM

b |

(1) How to operate

1) The moment switch lever @ is pressed, the
machine performs reverse feed stitching.

2) The machine performs. reverse feed stitchng as
long as the switch lever is held pressed.

3) The machine resumes normal feed stitching the
moment the switch lever is released.

WARNING:
é Turn OFF the power before starting the
work so as to prevent accidents caused

by abrupt start of the sewing machine.

(2) Height of the switch lever
1) Adjust the height of switch lever@ so that it can be
easily operated.

(1) ERK

1) I @, WEOWISLENASRELE, HITHLE,
2) HTHRATROBTE), WTLLBEITEIAE.

3) MIFRAF, N~ EGREF)IELE .

o1 HTHERANEDERAOEH,
‘[éxlfi? R

(2) FFRBAFHIHE
1) ERFFIRATO M R B A T BRI E

-13-



25. BF3 &k | ELECTRONIC CLIP WIRE

xR
X T ILBSMORIEM AT, EXBWRTFHITo

WARNING: ‘=|;
Turn OFF the power before starting the work so as to prevent accidents caused by abrupt start of the ==
sewing machine. A\ ;

(DHEFRLE. O

1)Electronic clip wire @ PARTS BOOK

2) BT RAZO T Hlnm.

2)Electronic clip wire @®open as lmm.

EEIRGE, BERHFES, 65
Please confirm the relative applications Ref. No,part No.
when buying the parts.

-14- 15—




1.5 - Sha Bt
MACHINE FRAME&MISCELLANEOUS COVER COMPONENTS

—-16—

1.015% - Sh3EERE

Fe % 5 # # Descriofi H 2\ & &
N escription
Ref. NO. Part NO. Qty Note

1 102.01-01-P AR Face plate 1
2 102.01-02-P [iag % Face plate agsket 1
3 02-608440421-1 By AR SRET Screw 1/8x44 L=4 1
4 102.01-04 T A B T AR R A Arm oil shifld asm. 1
5 102.01-05 PR EH 4942 FLE  |Rubber plug 3
6 102.01-06 Fagan kit Rk 2 Rubber plug 1
7 102.01-07 =HR L2 Three eye line board 1
8 02-412280923-1 Jo AR AR ET Screw 3/16x28 L=9 7
9 102.01-09 S Im Cord holder 1
10 102.01-10 JEE R Side plate 1
11 102.01-11 Ja AR Gasket 1
12 102.01-12 HEAREN A Face plate 1
13 102.01-13 TefERE Safety label 1
14 02-412281423-1 Ja W AR SR ET Screw 3/16x28 L=14 3
15 102.01-15-P 1R Machine cover 1
16 102.01-16 AT RILE Rubber plug 1
17 02-512281821-1 BISER E K BYRET  |Screw 3/16x28 L=18 1
18 102.01-18 BIERAIE Reverse feed lever stopper 1
19 102.01-19 THELE Rubber plug 1
20 102.01-20 FETLRE Magnet cord rubber 1
21 101.01-21 PRI L BRH Y Thread tension asm. 1
22 101.01-22 VLR Je R WRET Thread tension post ]
23 101.01-23 AR Thread tension guide 1
24 101.01-24 IR Thread tension disk 2
25 101.01-25 NJE LR FH Thread tension spring 1
26 101.01-26 NI LR B Thread tension nut 1
27 02-412280623-1 NJLERBSLHFIBET  |Screw 3/16x28 L=6 1
28 102.01-28 WETPE Thread take-up lever cover 1
29 02-412280623-1 PREAT I BURET Screw 3/16x28 L=6 1
30 102.01-30 L4 Arm thread guide Right 1
31 02-611400621-1 R ERET Screw 11/64x40 L.=6 1
32 101.01-32 Je LR AR H G Thread tension asm. ]
33 101.01-33 D351 45 Tension nut 1
34 101.01-34 J 4 3Rk Rotating stopper 1
35 101.01-5 Fe R Tension spring 1
36 101.01-36 Je Ltk Thread tension disk presser 1
37 101.01-37 354 Thread tension disk 2
38 101.01-38 Je L URET Tension post 1
39 101.01-39 Pk Take-up spring 1
40 101.01-40 Pe R 35 Tension post socket 1
41 02-909400421-1 Je LRUEET R BUBET  |Screw 9/64x40 L=5.5 1
42 02-815280711-1 Je L 2RIRET Screw 15/64x28 L=7 1
43 101.01-43 WAEBLET Tension releasing 1
44 101.01-44 Hik Throat plate 1
45 02-211400621-1 FARET Screw 11/64x40 L=6 1
46 02-211400623-1 HIRET Screw 11/64x40 L=6 1

-17-




1.005% - SR
MACHINE FRAME&MISCELLANEOUS COVER COMPONENTS

-18-

1815 - ShIERBIE

F5 4 5 %, % . ¥ Bl & &
IR Description
Ref. NO. Part NO. Qty Note
47 101.01-47 ELREN Arm thread guide Left 1
48 02-611400621-1 Te REISRET Screw 11/64x40 L=6 1
49 101.01-49 AR AT SR L3 Ribber plug 2
50 02-412280923-1 HHRIRET Screw 3/16x28 L=9 3
51 101.01-51 e R Slide plate asm. 1
52 101.01-52 i Slide plate 1
53 101.01-53 R E Bed slide spring 1
54 02-606560221-3 A B ORET Screw 3/32x56 L=2.2 2
55 102.01-55 JEMR Bed screw stud 4
56 101.01-61 J i 2% Ruler stopper 1
57 02-911400611-1 F I BRRET Screw 11/64x40 L=6 2
58 101.01-63 RIS R HIET Pole 2
59 102.01-64-P RISh8 Model plate 1
60 102.09-32 LRI Bobbin base 1
61 102.09-33 LRk IRIRET Screw 3
62 102.09-34 ELE)) Knife 1
63 102.09-35 F)R TI9RET Knife screw 2
64 102.09-36 Lotk KR IFHY Thread tension asm. 1
65 102.09-36-01 Lotk LIRS Tension nut 1
66 102.09-36-02 LRk JLRIRET Tension post 1
67 102.09-36-03 LRk T RMF Tension spring 1
68 102.09-36-04 Le4R Je AR Thread tension disk presser 2
69 102.09-36-05 LR T ER Thread tension guide 1
70 102.09-36-06 2ask W (F ) |Tension nut 1
71 102.11-34 BLER Motor cover 1
72 102.11-35 WL E K RET SCrew 3

-19-




2. b8 - SREEH

MAIN SHAFT&THREAD-UP LEVER COMPONENTS

—20-

2.L%h - BR&ABH

FE # 5 & 77N Description OB &
Ref. NO. Part NO. Qty Note

1 02-815281151-1 PhRE B 8RET Screw 15/64x28 L=10.5 1
2 101.02-02 PR EAT 4 Thread take-up crank shaft 1
3 101.02-03 bV T R B Roller felt 1
4 101.02-04 PELER Thread take-up lever 1
5 101.02-05 PELER A Thread take-up lever asm. 1
6 101.02-06 PEEAT R K Needle bearing 2
7 101.02-07 P L& ih W5 344 Needle bar crank 1
8 101.02-08 A EF Needle bar crank rod 1
9 101.02-09 PE L% oh A AL HESRET Left screw 9/64x40 L=4.8 1
10 [102.02-10 SRR A Counter weight asm. 1
11 02-818281651-1 AT AN R B R ET Screw 9/32x28 L=16 1
12 |02-816400611-1 P2k b 40 2 L SRET Screw 1/4x40 L=6 2
13 101.02-13 ELRETORIE Rubber ring 1
14 |02-418281651-1 AT B AR E AL IRET Screw 9/32x28 L=15.5 1
15 102.02-15 iR Counter weight 1
16 101.02-16 ERHm O A Feed drive eccentric cam asm. 1
17 |02-516401111-1 ERHROFIRET Screw 1/4x40 L=11 2
18 101.02-18 ERHROF Feed drive eccentric cam 1
19  [02-409400623-1 ERHR O ERIRET | Screw 9/64x40 L=6 2
20 102.02-20 K Needle bearing 1
21 102.02-21 stk Fo) Oil seal 1
22 {101.02-22 ¥ EAFOR Snap ring 1
23 102.02-23 B AY Thrust collar asm. 1
24 |02-816400611-1 fatiEe]l L) Screw 1/4x40 L=6 2
25 101.02-25 LHRTHE Main shaft front bushing asm. 1
26 101.02-26 fh 95 7o B VR YT Oil adjusting collar 1
27 102.02-27 EairE Bushing,intermediate 1
28 101.02-28 B2 Cable band 1
29 101.02-29 BEE Rubber 1
30 101.02-30 PLEREHTER Thread take-up crank shaft felt 1
31 02-815281051-1 FLooRET Screw 15/64x28 L=10 1
32 102.02-34 F4 Hand wheel 1
33 102.02-38 ik Main shaft 1
34 |101.02-40 Bk bk Rk Oil amount adjusting pin 1
35 101.02-41 L iR 850RIB | Rubber ring 1
36 101.02-42 EEHR O Thrust collar 1
37 102.02-43 T ih A ERET Screw 1
38 102.02-44 EMZE (A) Connect block A 1
39 102.02-45 R B Connect rubber A 1
40 102.02-46 R ERURET Screw 3
4] 102.02-47 AR Needle bearing plate 1
42 102.02-48 ERZE (B) Connect block B 1
43 102.02-49 EREE (B) BESRET | Screw 3
44 102.11-36 HIKBEYLALF Motor asm. 1
45 102.11-37 L2 IR ET Screw 4
46 102.11-38 L L IIRET Washer 4

21—




=
| 3.5tH - B5 - THEREF
3.4HHF - B - TR SRR EEE
R Description
NEEDLE BAR, UPRIGHT SHAFT&HOOK DRIVING SHAFT COMPONENTS Ret. NO. b NG A po p oy | Note
1 102.03-01 HAF EFLZE Cap 1
2 102.03-02 HEE Needle bar bushing upper 1
______________ - Needle bar 1
r— - _T---—~” 7 28 3 102.03-03 T
: 1[— [ et 1 jl : —Q&D 4 102.03-04 SHFE AN Needle rod holder asm. 1
1-@ P B-1s | { { 5 [02-509400821-1 | SHATERAESRET Screw 9/64x40 L=7.5 3
I 25 i . . :
A ' ' 6  102.03-06 SHAT S HEFEIR SR Slide block
Lo I I
- I A\ T l ! - E5 Needle bar thread guide 1
| | N , | 7 102.03-07 HIFTE
2— | : : \Q! ,2)} : ! ! 23 8  [102.03-08 HTFTE Needle bar bushing,lower 1
P : : L_==<=_ - :— " : 9 02-508440521-1 PUEHBRET Screw 1/8x44 L=4.8 1
| L1 r Fon jl ! : 26 10 102.03-10 HAFRH Needle bar thread guide 1
43 | : L7 F—16 : [ 11 [101.03-11 L&t Needle DBX1 #14 1
| Lo @ i I : | 12 |101.03-12 A Gear&pinion asm. i
- : L— |: e . L_ 13 101.03-13 LA Gear&pinion asm.,upper 1
Y it B A 14 [101.03-14 B 2 Gear asm. I
‘ | 20 ﬁ I : 15 02-816400811-1 DV IRET Screw 1/4x40 L=8 2
I 19-—1' S) : : 16  [101.03-16 3 W se=op: e Pinion asm. 1
' ' \,@,‘/ ' 18 | 17 [02-816400811-1 | iR %R4T Screw 1/4x40 L=8 2
: - - : 18 101.03-18 TNz A Gear&pinion asm.,lower 1
' : 19 101.03-19 BTN A Gear asm. 1
: 7 | 20  |02-816400811-1 A5 E 984T Screw 1/4x40 L=8 2
| I Py o | 1
I | 21 101.03-21 TS Pinion asm
! ' 22 [02-816400811-1 | -tk esT Screw 1/4x40 L=8 2
:_. L - - T : 23 102.03-23 IE & Upright shaft 1
24 101.03-24 HEAR Hook asm. 1
42 25 102.03-25 i FaE Upright shaft bushing,upper 1
26 102.03-26 BHITHE Upright shaft bushing,lower 1
27 |102.03-27 TiiEH#E Bushing rear 1
28 [02-812280711-1 U2 hh | ERET Screw 3/16x28 L=7 1
29 102.03-29 TS Thrust collar asm. 1
30 02-511400511-1 T PSR LRET Screw 11/64x40 L=5 2
3] 102.03-31 Tah Lower shaft 1
32 101.03-32 e E i Bobbin case holder 1
33 [02-511401021-1 WEAs B [ ShuBAeT Screw 11/64x40 L=9.5 1
34 02-812280711-1 | FHUATHEIZERET Screw 3/16x28 L=7 1
35 102.03-35 THIATAE Lower shaft front metal 1
36 101.03-38 T HhBR A 14 Oil seal screw asm. 1
37 101.03-39 T 5 RR .G Oil wick 1
38 101.03-40 T ahiR i eBET Oil seal screw 1
39 [101.03-41 B Bobbin 1
i 1
| 40 101.03-42 wBE Bobbin case
: 4] 101.03-43 TEBE T Hook bobbin case asm. 1
' 42 02-612281311-1 T /S s e Screw 3/16x28 L=13 1
: 0T 43 |101.03-46 AT FE TS H Slide block base 1
L~
-22_ -23-




4 EFERE

HAND LIFTER COMPONENTS

38

—24-

4. [EHEB 14

5 t 5 £ K Description % B &
Ref. NO. Part NO. Qty Note

1 101.04-01 R F Hand lifter 1
2 02-509401023-1 BRI 3R 4T Screw 9/64x40 L=10 1
3 101.04-03 FE R F foR Rubber ring 1
4 102.04-04 BRI F S A Hand lifter cam asm. 1
5 102.04-05 EAFEE Presser bar bushing lower 1
6 02-409400821-1 15 E R SRET Screw 9/64x40 L=8 1
7 102.04-07 ATALAF SR L8 Link shaft 2
8 101.04-08 SRLCEIT O Y E-ring 5 3
9 101.04-09 %5 FE R A: Presser foot asm. 1
10 102.04-10 THELER Wire holder bracket,lower 1
11 102.04-11 IR EMBIATSRET Hinge screw 1
12 102.04-12 JEFLAT R SRET Hinge screw 1
13 102.04-13 ¥ R T Knee lifter connecting rod 1
14 102.04-14 R EM ST Lifting lever link 1
15  |02-411400521-1 TEAR R B RET Screw 11/64x40 L=5 1
16 02-411400521-1 LIERRE B YRET Screw 11/64x40 L=5 1
17 02-515281521-1 THERHAGFREBELRET | Screw 15/64x28 L=14.5 1
18 102.04-18 P RIE EAR Wire holder 2
19  |02-412280623-1 EERAHRBERET | Screw 3/16x28 L=6 1
20 102.04-20 EELREMR Wire holder bracket,upper 1
21 04-612320400-1 RS AL N R EL 35 Nut 3/16x32 2
22 101.04-22 RO E-ring 5 2
23 101.04-23 LA AL E-R A Tension release return spring 1
25 102.04-25 KELAER Wire cable holder 1
26 102.04-26 R HET Tension release supporting pin 1
27  |02-412280623-1 A RHUR B ARET Screw 3/16x28 L=6 1
2% 102.04-28 TR Thread tension release wire 1
29 102.04-29 PALE T AR SR S0 8 Tension release shaft 1
30 102.04-30 AER Presser adjusting screw nut 1
31 102.04-31 VA SRET Presser spring regulator 1
32 102.04-32 HE# Presser adjusting spring 1
33 102.04-33 EHF S5 Presser bar guide bracket 1
34 101.04-35 BEFF Presser bar 1
35 102.04-36 LR Presser bar thread guide 1
36 |02-816400811-1 A S 29857 Screw 1/4x40 L=8 1
37 02-509400821-1 ZRATTHRET Screw 9/64x40 L=8 2
38 102.04-39 AL A 14 Knee lifting cross rod asm 1
39 102.04-40 6 FE B ATAT A 3044 Hand lifter link 1
40 102.04-41 hAFFF O H4E E-ring § 1
41 102.04-42 FE R R Lifting lever 1
42 102.04-43 FHREBGEEF OIS | E-ring S 1
43 102.04-44 EEEBIAT Knee lifting cross rod 1
44 102.04-45 BE S Presser guide bar 1

-25-




5.1 B &R 44
FEED MECHANISM COMPONENTS

-26-

*
/
— —— — — — — — — —

5.5 &R 4
5 # K & 7 Description Bow ) &E
Ref. NO. Part NO. Qty Note
1 102.05-01 B Rl Feed adjust rod 1
2 102.05-02 R AT 5 Feed regulator pin 1
3 02-509400621-1 TEFTEERET Screw 9/64x40 L=6 2
4 101.05-04 R 2% Feed regulator 1
5 101.05-05 R EME Feed regulator bushing 1
6 02-312280721-1 ERHA T SR ESRET | Screw 3/16x28 L=7 1
7 102.05-07 AT AR Feed regulator screw 1
8 102.05-08 ERIBES S Spring 1
9 102.05-09 ERBES A4 Feed adjust pin 1
10 [102.05-10 3K BE e Feed dial 1
11 02-512281821-1 3% BE HEEH SR ET Screw 3/16x28 L=18 1
12 102.05-12 ERLER Rocker shaft connecting rod 1
13 [102.05-13 ERE B Walking foot long pin 1
14 |02-809400424-1 ERLEFFIRET Screw 9/64x40 L=4 1
15 102.05-15 6 ER Connecting rod 1
16  |102.05-16 EHAYT RO Rubber ring 1
17 [102.05-17 RS % Feed reverse spring 1
18 [101.05-18 FLERHEA B E-ring 5 1
19 102.05-19 5% %} gh W i A4 Feed reverse arm asm. 1
20 |102.05-20 8036k} Bh R SR ET Screw 1
21 101.05-21 BlERHE E-ring 5 1
22 {102.05-22 iR Spring 1
23 |102.05-23 SRR Walking foot short pin 2
24 102.05-24 ERHCIZESN R Connecting link long pin 2
25 102.05-25 ERHEES R Connecting link short pin 2
26  [102.05-26 ERHE AR R LH Feed adjust link asm. 1
27 |102.05-27 EEHESIR A AR | Adjusting link fulcrum shaft 2
28 |02-815280711-1 A HORET Screw 15/64x28 L=7 2
29 02-809400424-1 HEFBLRET Screw 9/64x40 L=4 2
30 102.05-30 FRE Feed bar shaft 1
31 102.05-31 kbRt A E Retaining ring 1
32 [101.05-32 LT Fedd dog I 1
33 02-608440621-1 K TFORET Screw 1/8x44 L=6 2
34 |102.05-34 ZF oA Feed bar asm. 1
35  |101.05-35 BN E AR Adjusting link spring guide 1
36 |02-411400523-1 B AR R E RET Screw 11/64x40 L=5 2
37 102.05-37 P78 [ € Feed spring hood 1
38 102.05-38 ¥ h Feed rocker shaft 1
39 [102.05-39 AER Bh R 4 Walking foot middle pin 1
40  |02-509400621-1 Hh A B SR ET Screw 9/64x40 L=6 1
41  |04-618280400-1 R IF EAT AL BE B Nut 9/32x28 1
42 101.05-42 E K h R H Feed rocker shaft crank asm. 1
43 |02-412281621-1 KR SRET Screw 3/16x28 L=15.5 1
44 |102.05-44 RIF G A s Lifting rocker asm. 1
45  |02-412281421-1 IR F e AR ARET Screw 3/16x28 L=14 1
46 |102.05-46 Yo o A AISRET Hinge screw 1
-27-




5. X # a4 5. 3% &R

FEED MECHANISM COMPONENTS Fe # 5 % = Description % B | & &
Ref. NO. Part NO. Qty Note

47 {102.05-47 £ 7F 4l Feed driving shaft 1

6 48 102.05-48 HBF SR AH Thrust collar asm. 1
5 49  |02-816400611-1 B Gl R SRET Screw 1/4x40 L=6 1
50  |102.05-49 ER AR E Feed rocker shaft bushing 2

51 02-411400721-1 IF SRR ET Screw 11/64x40 L=7 2

52 1102.05-50 f oF il R 5 B Retaining ring 1

53 102.05-51 oF 58 W 4R 4 Feed bar crank asm. 1

54 (02-412281421-1 SRR R SRET Screw 3/16x28 L=14 1

55 102.05-52 B F X i 4 Driving shaft crank asm. 1

56  |02-511401121-1 A F X Hh R sRET Screw 11/64x40 L=10.5 1

57 102.05-59 Bk R F AR Reverse feed control lever asm. 1

58 102.05-61 B Thrust collar asm. 1

59  |02-816400611-1 G oF SR B R T Screw 1/4x40 L=6 2

60  [102.05-63 5% ¥ HhOZY g Rubber ring 1

61 102.05-64 {815 6 Feed reverse shaft 1

62 102.05-65 5k i E Feed lever metal 1

63  |02-816400911-1 3% BHR T 9247 Screw 1/4x40 L=8.5 1

64  |02-816401041-1 BLEEHRF EBRET | Screw 1/4x40 L=10 1

65 102.05-68 Bl RHRF Reverse feed control lever 1

J
|
|
|
|
|
L

-28- -29-




6.8 ht1 &Rk

THREAD TRIMMER COMPONENTS

-30-

44

6. B3] &Rt

s e K 4 ® Description B &\ &
Ref. NO. | Part NO. Qty Note

1 101.13-02 BETSM11/64"x40 L=12 Screw SM11/64x40 L=12 2
2 101.13-10 F 5 R AT Washer 2
3 101.13-07 T EAR A Partiaiity shank asm. 1
4 101.13-08 %6 3 71 [ s WR 5T Screw 2
5 101.13-03 Wl ] Motorial knife 1
6 101.13-04 B SM11/64"x40 Nut SM11/64x40 1
7 101.06-06 LI IR S Knife bracket 1
8 02-206560321-1 | & JJ 15 88 4T Screw 1
9 101.13-12 B T] Secant knife 1
10 |101.13-05 iy Protect needle patch 1
11 101.13-06 42T SM9/64"x40 L=4 Screw SM9/64x40 L=4 1
12 02-611401021-1 | Hi#% Thread shear rock arm 1
13 {101.06-13 3K 5l b A 1k Bh B Positioning block 1
14 101.06-14 P Spring 1
15 101.06-15 ¥2%T SM3/16"x32 L=14 Screw SM3/16x32 L=14 2
16 |02-409400523-1 | MI&kHhE Thread shear cam rock arm assy 1
17 101.06-17 4T SM11/64"x40 Screw SM11/64x40 1
18 |101.06-18 3K o oty 4 el A Short bush 1
19 101.06-19 WRET SM1/4"x40 L=10 Serew SM1/4x40 L=10 1
20 |02-916400611-1 | ¥ THAE Pole 2
21 101.06-21 M Thread shear cam 1
22 |02-811400511-1 | @ 4L## Bale band 1
23 101.06-23 #2457 SM9/64"x40 L=5 Screw SM9/64x40 L=5 1
24 101.06-24 HEFTHRET SM11/64"x40 L=5.5| Screw SM11/64x40 L=5.5 2
25 101.06-25 EF Knife shaft connecting rod 1
26 101.06-26 P14 ™ 52 i A b Thread shear rock arm shaft 1
27 |101.06-7 1 % o =5 Spring cover 1
28  |02-611400621-1 | #H% Spring 1
29 101.06-29 BY 4% 3K h 4 ¢ Thread shear rock arm shaft 1
30 101.06-30 ¥R 4T SM11/64"x40 Screw SM11/64x40 1
31 101.06-31 B Rool shaft assy 1
32 |101.06-32 853 Nut 1
33 101.06-33 B Thread shear shaft 1
34 [101.06-34 4 Retaining ring 1
35 101.06-35 FL T R % o Magnetic plug cushion mat 1
36 [101.06-36 D)4k e Bk T 4 Magnetic plug pin 1
37 101.06-37 ¥R SM1/4"x40 Nut SM1/4x40 1
38 101.06-38 o Washer 1
39 101.06-39 M E 24T Sciew 1
40 101.06-40 BHM4 Nut M4 2
41 101.06-41 VIEY TS TS Magnetic plug cushion mat 1
42 |02-409400623-1 | #A&k B Thread loose seat 1
43 101.06-43 W Spring 1
44 101.06-44 4T SM1/4"x28 L=13 Screw SM1/4x28 L=13 1
45 101.06-45 By 4k R Sk AL Magnetic plug 1
46  |101.06-46 BRETSM15/64"x28 L=14.5 Screw SM15/64x28 L=14.5 1
47 02-415280923-1 | gt 4 i & H AR Electrical plug breacker washer 1
48 101.06-48 T E Bushing,lower shaft 1
49 101.06-49 ¥ 4.5x8x0.5 Washer 4.5x8x0.5 2

-31-




7.8 3B SE R4

AUTOMATIC REVERSE FEED COMPONENTS

7. 8B G

8.H Iz 3%, #k%H&ER4E ELECTRONIC CONDUCTOR HOLDER

NEEDLE SELECTION BOX COMPONENTS

T
(O O
z =
| o000 o
O O000 [ | |
| O [ |
| N

S # ki % s Description BB &
Ref. NO. Part NO. Qty Note
1 101.07-01 H 3h 8 4 7 X A A Reverse feed switch asm. 1
2 101.07-02 ETR ] E-ring 5 2
3 101.07-03 B 3 8 4% hi FF Reverse feed connecting shaft 1
4 101.07-04 R E P E-ring 9 1
5 101.07-05 18] 2 ity B 2H 1 Connecting arm asm. 1
6 101.07-06 18] 4% i WA B 1 E-ring 4 1
7 101.07-07 Bl 8 8 B EAT Reverse feed connecting link 1
8 101.07-08 GBS e] ] E-ring 20 1
9 101.07-09 Bl Washer 16x24x2.6 1
10 101.07-10 BB H R Rubber plunger 1
11 101.07-11 ERHRE E-ring 4 2
12 101.07-12 BlaEskbEEN Plunger arm pin 1
13 101.07-13 ) 4% v Tl Bk Reverse feed magnet asm. 1
14 101.07-14 HL R % BB R 4T Screw 15/64x28 L=12 2
15 101.07-15 H B 284 B4R ET | Screw 3/16x28 L=9 1
16 101.07-16 EF EALE Plunger spring 1
8. T RLGAE, EEHEMMY
F5 # ki % i Description BB E
Ref. NO. Part NO. Qty Note
1 101.08-01 WEHEA T Needle selection box asm 1
2 101.08-02 bvivia o Needle selection box 1
3 101.08-03 HiZk 2-core cabtyre cord 1
4 101.08-04 1%k pin contact 1
5 101.08-05 R EIAIE R T Screw SM9/64X40 L=8 3
6 101.08-06 i ek s A 1 Electronic conductor holder asm 1
7 101.08-07 na Contact pin 1
8 101.08-08 LTI 2R [l R T Screw SM3/16X28 L=6 1

-33-




0./ B R %
OIL LUBLICATION COMPONENTS

10.H 2 5B 4
OIL RESERVOIR COMPONENTS

-34-

9. & &R 14

T % 7 % ﬁ . ¥ B | & E
7R Description
Ref. NO. Part NO. Qty Note
1 102.09-01 ] Oil sight window 1
2 102.09-02 MEORIH Rubber ring 1
3 102.09-03 it Main shaft oil tube 1
4 02-412280623-1 | [H] 7l B S8R4T Screw 3/16x28 L=6 1
5 102.09-05 R EES Oil felt presser 1
6 102.09-06 =] 7y 2R A Oil return tube asm 1
7 102.09-07 [ 3ol g Holder 1
8 101.09-08 EEH il 2% Oil wick 1
9 102.09-09 TREAR i & U4 1T 9RET Oil adjusting screw 1
10 102.09-10 AR h &R 7 B Spring 1
1 102.09-11 TEAR L i & Oil tube 1
12 101.09-12 i 3 A Lubricating oil pump asm 1
13 101.09-13 TR LR Oil pump installing base 1
14 101.09-14 R Oil pump 1
15 101.09-15 WMEMH Oil pump impeller 1
16 101.09-16 TR B RET Screw D=3 L=10 3
17 101.09-17 MR = Lubricating oil pump cover 1
18 101.09-18 RN e Oil pump impeller cover 1
19 101.09-19 18] yehy 4 28 Plunger 1
20 101.09-20 HES Plunger spring 1
21 101.09-21 FEZEARET Plunger screw 1
22 101.09-22 TRftmE Hook driving shaft oil tube 1
23 101.09-23 TR IR IBET Screw M3 L=8 3
24 02-611401021-1 | BRAFEHEIRET Screw 11/64x40 L=9.5 1
25 101.09-26 T I G R AE Oil pump support,large 1
26 02-615281221-1 | iR BRET Screw 15/64x28 L=12 1
27 101.09-28 Ak A 3k Rubber joint 1
28 102.09-37 (55 Ll Rz L Bobbin pulley 1
29 102.09-38 LR BB IRBhFSIRET Screw 2
10. M EBHEF

1 101.10-01 & IR Oil reservoir asm 1
2 101.10-02 itk Oil reservoir 1
3 101.10-03 HAL A Oil reservoir gasket 1
5 02-620240721-1 | HEihFLIRET Screw 5/16x24 L=7 1
6 101.10-06 HenFLERETORIE Rubber ring 1
7 101.10-07 6 HE R A Io) ith 4 Knee lifting rotating arm 1
8 101.10-08 A 1) th 4 4H Spring 1
9 101.10-09 AR SIF O 1451 E-ring 10 1
10 101.10-10 6 R L Vertical shaft fitting arm 1
11 101.10-11 PROAFF T SLURET Screw 2
12 101.10-12 6] g ARBR AL IR EE | Nut M6 2
13 101.10-13 U] B AR BR L 4 TT98ET | Screw M6 L=30 2
14 101.10-14 1) Bh AR SR ET Screw M6 L=17.5 1
15 101.10-15 REM Knee press cross shaft 1
16 101.10-16 PRI AR Knee pan plate asm 1
17 101.10-17 BRI Knee pan plate cover 1
18 101.10-18 RIFF Knee pan upright shaft 1
19 101.10-19 BRUF L Knee pan plate rubber 1
20 101.10-20 BHAR Knee pan plate 1
21 101.10-21 P L Knee pan plate support 1
22 101.10-22 9L 9RET Screw M6 L=12 1
23 101.10-23 6 B T 6 Knee lifter push rod 1

-35-




1.3 2 22 8B &
THREAD STAND COMPONENTS

1133 2 22 5344

12 .Mt 4
ACCESSORIES

5 4 1 #, % Deserioti ¥ 8| &
7 escription
Ref. NO. Part NO. Qty Note
1 101.12-01 Jus RS Thread stand asm. 1
2 101.12-02 54 %1 R A Spool retainer 2
3 101.12-03 RBET Spool pin 2
4 101.12-04 5 587081 Spool rest cushion 2
5 101.12-05 L5 Spool rest 2
6 101.12-06 IR L IIRET Screw M6 L=16 2
7 101.12-07 it ek Thread guide arm joint 2
8 101.12-08 LI TR L Spool rest rod rubber cap 1
9 101.12-09 RIRIT AT Spool rest arm 2
10 101.12-10 5220 S ol el Spool rest rod,upper 1
11 101.12-11 oL Spool rest rod joint 1
12 101.12-12 FEDRAT HE L BRET Screw M5 L=14 2
13 101.12-13 FEIRAT LR Nut M5 2
14 101.12-14 KT Spool rest rod,lower 1
15 101.12-15 bus Az Thread guide 2
16 101.12-16 ZAFTHEL Spring washer 2
17 101.12-17 RATETIREE Nut M$S 2
18 101.12-18 KRIRFT R ESREE Nut M16x1.5 1
19 101.12-19 R R IR AE IR Washer 16x30x2.6 2
20 101.12-20 E R AR A R Spring washer 1
12. 4%
F5 F K 2 E7s Description B OB &E
Ref. NO. Part NO. Qty Note
1 101.14-01 YL 4 2H 4 Machine hinge plate asm. 2
3 101.14-03 P L E B R Machine hinge plate 2
4 101.14-04 syl (k) Screw driver,large 1
5 101.14-05 2R 7] (h) Screw driver,mendium 1
6 101.14-06 ¥R T (/) Screw driver,small 1
7 101.14-07 Hol Bobbin 3
8 101.14-08 PLELE Macgube head cover 1
9 101.14-09 PLL ¥k Macgube rest cover 1
10 101.14-10 T A Oil reservoir asm. 1
11 101.14-11 HLEF Needle DBx1 #14 14
12 101.14-12 FFEdh (A) quakeproof washer A 1
13 101.14-13 BB (B) quakeproof washer B 1
14 101.14-14 RHH Instructton book 1

-37-







	页 1
	页 2
	页 3
	页 4
	页 5
	页 6
	页 7
	页 8
	页 9
	页 10
	页 11
	页 12
	页 13
	页 14
	页 15
	页 16
	页 17
	页 18
	页 19
	页 20
	页 21
	页 22
	页 23

